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FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FR1IN1011-01C

Summary of Test Result

Report Ref Std. Result
Clause Clause Test tems (PASS/FAIL) Remark
3.1 15.247(a)(2) 6dB Bandwidth Pass -
3.1 2.1049 99% Occupied Bandwidth Reporting only -
3.2 15.247(b) Power Output Measurement Pass -
3.3 15.247(e) Power Spectral Density Pass -
Conducted Band Edges Pass -
3.4 15.247(d)
Conducted Spurious Emission Pass -
. . 1.52dB
3.5 15.247(d) Rad'atedSBirr‘guEsdgemsi;?gnRad'ated Pass |under the limit at
P 2483.500 MHz
- 15.207 AC Conducted Emission Not Required -
3.6 15.203 Antenna Requirement Pass -
Note: Not required means after assessing, test items are not necessary to carry out.
Declaration of Conformity:
1. The test results (PASS/FAIL) with all measurement uncertainty excluded are presented in
accordance with the regulation limits or requirements declared by manufacturers.
I's means measurement values may risk exceeding the limit of regulation standards, if
measurement uncertainty is include in test results.
2. The measurement uncertainty please refer to report “Uncertainty of Evaluation”.
Comments and Explanations:
The product specifications of the EUT presented in the report are declared by the manufacturer
who shall take full responsibility for the authenticity.

Reviewed by: Avis Chuang
Report Producer: Clio Lo
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1  General Description
1.1 Product Feature of Equipment Under Test

Bluetooth, Wi-Fi 2.4GHz 802.11b/g/n/ac/ax, Wi-Fi 5GHz 802.11a/n/ac/ax, and Wi-Fi 6GHz
802.11a/n/ac/ax.

Antenna Information
RF Antenna
Antenna . . | Frequency Range | Ant. [Connector Cable Length
Set Chain | Brand | Model | Net Gain (MHZ) Tvne Tvne (mm)
No. (dBi) yp yp
3.53 2.4~2.4835 GHz
3.06 5.15~5.25 GHz
) HONG |260-250 i-pex
A Chain0/1 3.07 5.25~5.35 GHz PIFA 300mm
BO 94 (MHF 4L)
4.81 5.47~5.725 GHz
4.2 5.725~5.850 GHz
5.09 5.850~5.895 GHz
5.14 5.925~6.425 GHz
. HONG |260-250 i-pex
B Chain0/1 5.09 6.425~6.525 GHz PIFA 300mm
BO 83 (MHF 4L)
5.16 6.525~6.875 GHz
5.12 6.875~7.125 GHz
3.22 2.4~2.4835 GHz
3.35 5.15~5.25 GHz
3.42 5.25~5.35 GHz
4.77 5.47~5.725 GHz
HONG |260-250 4.72 5.725~5.850 GHz i-pex
C Chain0/1 Monopole 200mm
BO 84 471 5.850~5.895 GHz (MHF 4L)
4.75 5.925~6.425 GHz
4.29 6.425~6.525 GHz
4.81 6.525~6.875 GHz
4.74 6.875~7.125 GHz

Remark:

1. Ant. 5 means Chain 0 and Ant. 4 means Chain 1.

2. The maximum gain was chosen for test.

3. The EUT's information above is declared by manufacturer. Please refer to Comments and

Explanations in report summary.

TEL : 886-3-327-0868 Page Number 1 50f 144

FAX : 886-3-327-0855 Issue Date : Feb. 06, 2023
Report Template No.: BU5-FR15CWL AC MA Version 2.4 Report Version 1 02



SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FR1IN1011-01C

1.1.1 Antenna Directional Gain

<For CDD Mode>

Follows FCC KDB 662911 D01 Multiple Transmitter Output v02r01 F)2)f)ii)
Directional gain = Gyt + Array Gain, where Array Gain is as follows:

For power measurements on IEEE 802.11 devices,

Array Gain = 0 dB (i.e., no array gain) for Nant < 4.

Ganr is set equal to the gain of the antenna having the highest gain.

For PSD measurements, the directional gain calculation.

Array Gain = 10 log(NANT/NSS) dB.

The directional gain “DG” is calculated as following table.

DG DG Power PSD
for for Limit Limit
Ant 5 Ant 4 Power PSD Reduction | Reduction
(dBi) (dBi) (dBi) (dBi) (dB) (dB)
2.4GHz 3.53 3.53 3.53 6.54 0.00 0.54
Calculation example:
If a device has two antenna, Gany1= 3.53dBi; GanT2=3.53dBi
Directional gain of power measurement = max(3.53, 3.53) + 0 = 3.53 dBi
Directional gain of PSD derived from formula which is
10 x log {{[ 10" (3.53 dBi/ 20) + 10" (3.53dBi/20)]~2}/2}
= 6.54 dBi
Power limit reduction = Composite gain — 6dBi, (min =0)
PSD limit reduction = Composite gain + PSD Array gain — 6dBi, (min=0)
TEL : 886-3-327-0868 Page Number 1 6 of 144
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1.2 Modification of EUT

No modifications made to the EUT during the testing.

1.3 Testing Location

Test Site

Sporton International Inc. Wensan Laboratory

Test Site Location

No0.58, Aly. 75, Ln. 564, Wenhua 3rd, Rd., Guishan Dist.,
Taoyuan City 333010, Taiwan (R.O.C.)

TEL: +886-3-327-0868

FAX: +886-3-327-0855

Test Site No.

Sporton Site No.

THO5-HY, 03CH15-HY

Note: The test site complies with ANSI C63.4 2014 requirement.
FCC designation No.: TW3786

1.4 Applicable Standards

According to the specifications declared by the manufacturer, the EUT must comply with the
requirements of the following standards:

+ FCC Part 15 Subpart C §15.247

+ FCC KDB Publication No. 558074 D01 15.247 Meas Guidance v05r02
+ FCC KDB 414788 D01 Radiated Test Site vO1r01.

+ FCC KDB 662911 D01 Multiple Transmitter Output vO2r01.

+ ANSI C63.10-2013

Remark:

1. All the test items were validated and recorded in accordance with the standards without any
modification during the testing.

2. The TAF code is not including all the FCC KDB listed without accreditation.

3. This EUT has also been tested and complied with the requirements of FCC Part 15, Subpart B,
recorded in a separate test report.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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2 Test Configuration of Equipment Under Test

a. The EUT has been associated with peripherals and configuration operated in a manner tended to
maximize its emission characteristics in a typical application. Frequency range investigated:
radiation emission (9 kHz to the 10th harmonic of the highest fundamental frequency or to 40 GHz,

whichever is lower).

2.1 Carrier Frequency and Channel

Frequency Band Channel (II:\/rIquz) Channel I(ZII/IeI-?z.)
1 2412 8 2447
2 2417 9 2452
3 2422 10 2457
2400-2483.5 MHz 4 2427 11 2462
5 2432 12 2467
6 2437 13 2472
7 2442
TEL : 886-3-327-0868 Page Number : 8 of 144
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2.2 Test Mode

This device support 26/52/106/242/484-tone RU.

The PSD of partial RU is reduced to be smaller than full RU according to TCB workshop interim
guidance Oct. 2018.

The 802.11ax mode is investigated among different tones, full resource units (RU), partial resource
units. The partial RU has no higher power than full RU’s, thus the full RU is chosen as main test
configuration.

The 242-tone RU is covered by 20MHz channel and 484-tone RU is covered by 40MHz channel.

The SISO mode conducted power is covered by MIMO mode per chain, so only the MIMO mode is

tested.

The power for 802.11n and 802.11ac mode is smaller than 802.11ax mode, so all other conducted and

radiated test is covered by 802.11ax mode.

The final test modes include the worst data rates for each modulation shown in the table below.

MIMO Antenna

Modulation Data Rate
802.11b 1 Mbps
802.11g 6 Mbps

802.11n HT20 (Covered by HE20) MCSO0
802.11n HT40 (Covered by HE40) MCSO0
802.11ac VHT20 (Covered by HE20) MCSO0
802.11ac VHT40 (Covered by HE40) MCSO0
802.11ax HE20 MCSO0

802.11ax HE40 MCSO0

Remark: The conducted power level of each chain in MIMO mode is equal or higher than SISO mode.

2400-2483.5 MHz
. # 802.11b 802.11g 802.11ax HE20 802.11ax HE40
Low 01 - - -
Middle 06 06 06 06
High 11, 13 13 13 11

Remark: For radiation spurious emission, the modulation and the data rate picked for testing are
determined by the Max. RF conducted power.

TEL : 886-3-327-0868 Page Number 1 9of 144
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2.3 Connection Diagram of Test System

System BT
Simulator AP router Motebook GPS Station Earphone

Power EUT

Source Motebook

This example is connection diagram of EUT test configurations.,
For detail, please refer to test mode configuration and setup pholographs for each test item.

2.4 Support Unit used in test configuration and system

Item |Equipment Brand Name |Model Name|FCC ID Data Cable Power Cord
AC I/P:
1. [Notebook Dell ;Zgg’de N/A N/A ggsg/e;‘fed' 1.zm
Shielded, 1.8 m
2. |Power Supply GW Instek GPE-2323 [N/A N/A Unshielded, 1.8 m
3. [Fixture Qualcomm 20-33568-H1|N/A N/A N/A

2.5 EUT Operation Test Setup

The RF test items, utility “QRCT v4.0.00195.0” was installed in Notebook which was programmed in
order to make the EUT get into the engineering modes to provide channel selection, power level, data

rate and the application type and for continuous transmitting signals.

TEL : 886-3-327-0868 Page Number : 10 of 144
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2.6 Measurement Results Explanation Example

For all conducted test items:

The offset level is set in the spectrum analyzer to compensate the RF cable loss and attenuator factor
between EUT conducted output port and spectrum analyzer. With the offset compensation, the

spectrum analyzer reading level is exactly the EUT RF output level.

Example:
The spectrum analyzer offset is derived from RF cable loss and attenuator factor.
Offset = RF cable loss + attenuator factor.

Following shows an offset computation example with cable loss 4.2 dB and 10 dB attenuator.

Offset(dB) = RF cable loss(dB) + attenuator factor(dB).
=4.2+10=14.2 (dB)

TEL : 886-3-327-0868 Page Number 1 11 of 144
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3 Test Result
3.1 6dB and 99% Bandwidth Measurement
3.1.1Limit of 6dB and 99% Bandwidth

The minimum 6 dB bandwidth shall be at least 500 kHz.

3.1.2Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.1.3Test Procedures

1. The testing follows the ANSI C63.10 Section 6.9.3 (OBW) and 11.8.1 (6dB BW).

2. The RF output of EUT is connected to the spectrum analyzer by RF cable and attenuator. The
path loss is compensated to the results for each measurement.

Set the maximum power setting and enable the EUT to transmit continuously.

4. Make the measurement with the spectrum analyzer's resolution bandwidth (RBW) = 100 kHz.
Set the Video bandwidth (VBW) = 300 kHz. In order to make an accurate measurement. The 6
dB bandwidth must be greater than 500 kHz.

5.  For 99% Bandwidth Measurement, the spectrum analyzer's resolution bandwidth (RBW) is set
1-5% of the emission bandwidth and set the Video bandwidth (VBW) = 3 * RBW.

6. Measure and record the results in the test report.

3.1.4Test Setup

Spectrum Analyzer EUT
TEL : 886-3-327-0868 Page Number 112 of 144
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3.1.5Test Result of 6dB and 99% Occupied Bandwidth

Please refer to Appendix A.

MIMO <Ant. 5+4>
<802.11b>

6dB Bandwidth 99% Occupied Bandwidth
Spectrum | [= Spectrum [=
Ref Level 30.00 dém Offset 23.35 dB @ RBW 100 kHz Ref Level 30.00 d&m Offset 2335 dB @ RBW 1 MHz
o att 20d8 SWT L ms @ YBW 300 kHz _Mode Sweep o att 208 SWT 1ms @ VBW 3 MHz _Mode Swesp
(@ 1Pk Max (@153 Max
D2[1] 0.61 dB M1[1] 13.21 dBm)|
. 8.0960 MHZ| 2.4109510 GHz
20 ™M1[1] 2.80 dBm)| 20 dem ™ Occ Bw 13.236763237 MHz|
2.4080440 GH2 . P & iy
10-dem—n 10 gBm
| h /- \
W NIAPAT AR g, Lo T1 A N
od R s f =, 0 5 e
N fe / \
10 dB A -10 dém = <]
1 N
e A P
<20 dpt " 20 dBm — -
[ R " r"'
J M My
20 o ] -30 dBm )., N
- bt et e b ]
-40 dBm
-40
-50 dBm
.50 b
<60 dBm
50 d
CF 2.412 GHz 1001 pts Span 50.0 MHz
CF 2.412 GHz 1001 pts Span 20.0 MHz Marker
Marker Type | Ref | Tre | X-value | v-value | Function | Function Result |
Type | Ref | Tre | X-value | y-value | _Function__| Function Result | M1 1 2.410951 GHz 13.31 dBm
M1 2.408044 GHz 2.80 dam T1 1 2.4054565 GHz -1.33 dém Occ Bw 13.236763237 MH2z
Dz M1 1 1.096 MHz 0,61 dB T2 1 2.4186933 GHz -1.38 dBm
)i | Measuring.. GEANARRND W 4 L Ji )| [ CEREETE 1

Note: The occupied channel bandwidth is maintained within the band of operation for all of the modulations

<802.11g>

6dB Bandwidth 99% Occupied Bandwidth
Spectrum | [= Spectrum | =
Ref Level 30,00 dém  Offset 23.35 db @ RBW 100 kHz Ref Level 30.00 dém  Offset 23.35 db @ RBW 1 Mz
o att 20 d8_ SWT Lms @ YBW 300 kHz _Mode Sweep o att 20 d8 SWT 1ms @ YBW 3 MHz  Mode Sweep
(@ 1Pk Max (@155 Max
D2[1] 0.04 ap) Mi[1] 10.71 aBm
15.1525 MHz] 2.4135480 GHz|
20 Mi[1] +.45 dBm) 20 dam: Occ Bw 16.933066933 MHz|
2.4045270 GHZ| e
10 d 10dem p—— i
o -~
0di H— FOTTTIZ Vo o e WO A e e v 7 AY
3660 dBmeprp el 2R i e J ,
o -10 dBm .
-10 b
/ ' 4
- 4
20 d N 20 dim v Y
ped e " u,
-30 dBm -
&l IS PP g I RPN
-40 gBm
a0
-50 dBm
-50 d
-50 dBn
<60 dl
CF 2.412 GHz 1001 pts Span 50.0 MHz
CF 2.412 GHz 1001 pts Span 20.0 MHz Marker
marker Type | Ref | Trc | X-valus | -value | Function | Function Result |
Type | Ref | Trc | X-walug | ¥-valug | Function__| Function Result [| M1 1 2.413548 GHz 10.71 dBm
ML T 2.404527 GHz ~4.45 dam T1 1 2.4035084 GHz 0.55 dBém Occ Bw 16.933066933 MHz
o2 M1 1 15,1525 MHz -0,04 d T2 1 2.4205415 GHz 0.65 dBm
)jd ] g.. ra 4 L )il ] W e

Note: The occupied channel bandwidth is maintained within the band of operation for all of the modulations.
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<802.11ax HE20>

6dB Bandwidth 99% Occupied Bandwidth
Spectrum | (= Spectum [=
Ref Level 30.00 d&m Offset 23.35 dB & RBW 100 kHz Ref Level 30.00 d&m Offset 2335 dB & RBW 1 MHz
o att 2008 SWT  11ms @ VBW 300 kHz _ Mode Sweep o Att 20d8  SWT 1ms @ VBW 3MHz Mode Swesp
@17k Max (@153 Max
D2[1] 0.21 dB M1[1] 11.57 dBm)|
16.3160 MH2z 2.4130490 GHz
20 dBm M1[1] 5.18 dBm) 20 di " Occ Bw 19.230769231 MHz|
2.4037330 GHZ|
10d .
10 dBm: R ML iy, "‘ww\;
] o ? \
] A =
- . I T e . M»w”wmn»-,,m.,_._\ )
-10 dBm {‘ '1 o }f' T
/ \ -20 I \‘
<20 dém- 7 }l’ Y
i - 200l 3 —
-30 dBm -
a ”“”\ , R LT R s
M v =400 df
440 dpm
=0
-50 dBm
-60 d
60 dBm
CF 2,412 GHz 1001 pts Span 50.0 MHz
CF 2.412 GHz 1001 pts Span 25.0 MHz Marker
Marker Type | Ref | Tre | X-value | v-value | Function | Function Result |
Type | Ref | Tre | X-value | Y-value | Function | Function Result | M1 1 2.413049 GHz 11.57 dBm
M1 1 2.403733 GHz -5.18 dém T1 1 2.4024595 GHz 0.64 dBm Occ Bw 19.230769231 MH2z
D2 Mi 1 16.316 MHz 0.21 d8 T2 1 2.4216303 GHz 2.29 dBm
L )j J 0w 4 | L U J [T )

Note: The occupied channel bandwidth is maintained within the band of operation for all of the modulations.

<802.11ax HE40>

6dB Bandwidth 99% Occupied Bandwidth
Spectrum | = Spectrum =
Ref Level 30.00 dem  Offset 23.35 dB @ RBW 100 kHz Ref Level 30.00 dBm  Offsst 23.35 0B @ RBW L MHz
o att 20 4B SWT Lms @ VBW 300 kiz Mode Sweep o Att 20d8  SWT 1ms @ VBW 3MHz  Mode Sweep
@17k Max @152 tiax
D211 0.50 B MAL1] .52 dBm|
35.7007 MHz ; 2.4236000 GHz
20 dem Mi[1] 8.16 dBm) 20 Oce Bw 97662337662 MHz,
2.4040180 GHZ| M1
10 dBm 1od X
[T prumelrobed e U"l‘“-l\rvum;,l_,%' 2
od o I T
N I ST ) L e """‘*“""'\'Nl.umh]_h_ e oa
-1f7g8n 7 =
| | \
-30 d@m t 20 ; T
N \ 0.d i A
30 den RPN o L bl e TR
~a0 di
-40 dBm
-50
-50 dbm
-0 df
-60 dBm-
CF 2.422 GHz 1001 pts Span 100.0 MHz
CF 2.422 GHz 1001 pts Span 0.0 MHz Marker
Marker Type | Ref | Trc | X-value | ¥-value | Function | Function Result |
Type | Ref | Trc | X-value | ¥-value | Function | Function Result [| M1 1 2.4236 GHz 5.52 dem
[ T 2.404018 Grz ~8.16 dem 1 L 2.4032188 GHz 0.99 dem Oce Bw 37.662337662 MHz
D2 M1 1 35.7007 MHz -0.50 dB T2 1 2.4408011 GHz 1,13 dBm
L Ji )| 9. ] 4 L Ji )| GHRRRECED e

Note: The occupied channel bandwidth is maintained within the band of operation for all of the modulations.
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3.2 Output Power Measurement

3.2.1Limit of Output Power

For systems using digital modulation in the 2400-2483.5 MHz, the limit for output power is 30 dBm. If
transmitting antenna with directional gain greater than 6 dBi is used, the peak output power from the
intentional radiator shall be reduced below the above stated value by the amount in dB that the
directional gain of the antenna exceeds 6 dBi. In case of point-to-point operation, the limit has to be

reduced by 1 dB for every 3 dB that the directional gain of the antenna exceeds 6 dBi.

3.2.2Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.2.3Test Procedures

1. For Average Power, the testing follows ANSI C63.10 Section 11.9.2.3.2 Method AVGPM-G

2. The RF output of EUT is connected to the power meter by RF cable and attenuator. The path
loss is compensated to the results for each measurement.

3.  Setthe maximum power setting and enable the EUT to transmit continuously.

4. Measure the conducted output power and record the results in the test report.

5.  For MIMO mode, calculation method follows FCC KDB 662911 D01 Multiple Transmitter Output
v02r01.

3.2.4Test Setup

=

[

At at
Power Meter enuator EUT
3.2.5Test Result of Average Output Power
Please refer to Appendix A.
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3.3 Power Spectral Density Measurement

3.3.1Limit of Power Spectral Density

The peak power spectral density shall not be greater than 8 dBm in any 3 kHz band at any time

interval of continuous transmission.

3.3.2Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.3.3Test Procedures

1.
2.

The testing follows the ANSI C63.10 Section 11.10.2 Method PKPSD.

The RF output of EUT is connected to the spectrum analyzer by RF cable and attenuator. The
path loss is compensated to the results for each measurement.

Set the maximum power setting and enable the EUT to transmit continuously.

Make the measurement with the spectrum analyzer's resolution bandwidth (RBW) = 3 kHz.
Video bandwidth VBW = 10 kHz In order to make an accurate measurement, set the span to 1.5
times DTS Channel Bandwidth. (6dB BW)

Detector = peak, Sweep time = auto couple, Trace mode = max hold, Allow trace to fully
stabilize. Use the peak marker function to determine the maximum power level.

Measure and record the results in the test report.

For MIMO mode, calculation method follows FCC KDB 662911 D01 Multiple Transmitter Output
v02r01.

Method (c): Measure and add 10 log(NanT) dB.

With this technique, spectrum measurements are performed at each output of the device, but
rather than summing the spectra or the spectral peaks across the outputs, the quantity 10
log(Nant) dB is added to each spectrum value before comparing to the emission limit. The
addition of 10 log(NanT) dB serves to apportion the emission limit among the Nyt outputs so

that each output is permitted to contribute no more than /Nyt ™ of the PSD limit .

3.3.4Test Setup

Spectrum Analyzer EUT
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3.3.5Test Result of Power Spectral Density

Please refer to Appendix A.

MIMO <Ant. 5+4>
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<802.11ax HE20>

Maximum Power Density Plot (dBm/3kHz)
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3.4 Conducted Band Edges and Spurious Emission Measurement

3.4.1Limit of Conducted Band Edges and Spurious Emission Measurement

In any 100 kHz bandwidth outside of the authorized frequency band, the emissions which fall in the

non-restricted bands shall be attenuated at least 20 dB / 30dB relative to the maximum PSD level in

100 kHz by RF conducted measurement.

3.4.2Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.4.3Test Procedures

1.
2.

The testing follows the ANSI C63.10 Section 11.11.3 Emission level measurement.

The RF output of EUT is connected to the spectrum analyzer by RF cable and attenuator. The
path loss is compensated to the results for each measurement.

Set the maximum power setting and enable the EUT to transmit continuously.

Set RBW =100 kHz, VBW=300 kHz, Peak Detector. Unwanted Emissions measured in any 100
kHz bandwidth outside of the authorized frequency band shall be attenuated by at least 20 dB
relative to the maximum in-band peak PSD level in 100 kHz when maximum peak conducted
output power procedure is used. If the transmitter complies with the conducted power limits
based on the use of RMS averaging over a time interval, the attenuation required under this
paragraph shall be 30 dB instead of 20 dB per 15.247(d).

Measure and record the results in the test report.

The RF fundamental frequency should be excluded against the limit line in the operating

frequency band.

3.4.4Test Setup

als o
Spectrum Analyzer EUT
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3.4.5Test Result of Conducted Band Edges and Spurious Emission

Number of TX = 2, Ant. 5 (Measured)
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Test Mode : 802.11b

Test Channel : 06
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Test Mode : 802.11b

Test Channel : 11
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Test Mode : 802.11b Test Channel : 12

100kHz PSD reference Level Channel Plot

Spectrum || spectrum 2
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Test Mode : 802.11b

Test Channel : 13

100kHz PSD reference Level

Channel Plot

Spectrum || spectrum 2
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Test Mode : 802.11¢g

Test Channel : 01

100kHz PSD reference Level

Channel Plot

Spectrum || spectrum 2
Ref Level 30.00 dbm  Offset 23.35 dB @ RBW 100 kHz Ref Level 30.00 dbm  Offset 23.35 dB @ RBW 100 kHz
= Att 20dB SWT 1.1 ms @ YBW 300 kHz  Mode Sweep = Att 20dB  SWT Bms & YBW 300 kHz Mode Sweep
|@ 1Pk Max |@ 1Pk Max
Mi[1] 2.39 dBm) Mi[1] 39.39 dBm|
2.4108423 GHz 2.3998570 GHz
20 d 20 d
10 dBm 10 dBm
M1
0 dem f + i 0 dem
e | e el
PN TS PR / T LTI Y N T LM"L,.\\ .*
-10 dBm f ¥ -10 dBm i
/ L l \
-20 dBm 1 -20 dBm + |
r \ / \
i \ D1 -27.610 dBm
30, P 30 dem
Pl s o 1
-40 dem: -40 dem: \
o . N - LY
-50 dem: -50 dem:
-60 deém -60 deém
F1
1
CF 2.412 GHz 1001 pts Span 22.7295 MHz | | [ Start 2.31 GHz 8001 pts Stop 2.445 GHz
Marker Marker
Type | Ref | Trc| X-value | ¥-value | Function Function Result | Type | Ref | Trc| X-value | ¥-value | Function | Function Result |
M1 1 2.4108423 GHz 2,39 dém M1 1 2,399857 GHz -30,39 dém

| )l

Spurious Emission 30MHz~3GHz

Spurious Emission 2GHz~25GHz

Spectrum 2 2
Ref Level 20.00 dBm  Offset 23.35 dB @ RBW 100 kHz Ref Level 20.00 dBm  Offset 23.35 dB @ RBW 100 kHz
s att 10dB SWT 297 ms @ VBW 300 kHz  Mode Sweep = Att 10cB  SWT  230ms @ VBW 300 kiz  Mode Sweep
[0 1Pk View [0 1Pk View
mMi[1] 0.11 dBm mMi[1] 0.71 dBm
. 2.41010 GHz| . 2.3900 GHz|
10 m2[1] 5402 dem| | 10 m2[1] 48.80 dBm|
M1 1.87660 GHz 18.1830 GHz
0 dam:
-10 dBm
-20 dBm
e ey 10 ¢Bm D1
-40 dBm
<50 dém: I T, i
- AR MRS TAYAren Sl (o varr v Pt N
| e . i IR WYSETRT VS NPT LS Pt ot e
e s g Al N b b A A O B D P g Py " i
60" dbim !
-70 dBm 70 dBm:
Start 30.0 MHz 501 pts Stop 3.0 GHz Start 2.0 GHz 501 pts Stop 25.0 GHz
Marker Marker
Type | Ref | Trc | %-valus | Y¥-value |__Function__| Function Result | Type | Ref | Trc | %-valus | Y¥-value |__Function__| Function Result |
11 1 2.4101 GHz 0.11 dém 11 1 .39 GHz -0.71 dem
M2 1 1.8766 GHz -54.82 dim M2 1 18.183 GHz -48.80 dim
J L e J
Date: 4 10:14: 08

TEL : 886-3-327-0868
FAX : 886-3-327-0855
Report Template No.: BU5-FR15CWL AC MA Version 2.4

Page Number 1 250f 144
Issue Date : Feb. 06, 2023
Report Version 1 02



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011-01C

Test Mode : 802.11¢g

Test Channel :

02

100kHz PSD reference Level

Channel Plot

Spectrum || spectrum 2
Ref Level 30.00 dbm  Offset 23.35 dB @ RBW 100 kHz Ref Level 30.00 dbm  Offset 23.35 dB @ RBW 100 kHz
= Att 20dB SWT 1.1 ms @ YBW 300 kHz  Mode Sweep = Att 20dB  SWT Bms & YBW 300 kHz Mode Sweep
|@ 1Pk Max |@ 1Pk Max
M1[1] 2.45 dBm)| M1[1] 4+4.00 dBm)
2.4158403 GHz 2.3750200 GHz
20 d 20 d
10 dBm 10 dBm
M1
0 dam i UMMJ!U«M EE iy Sy | 0 dem
e ,v-ﬂ/\r_,\---fv Lol L W A, | P P o
-10 dBm - -10 dBm
/ L\ I
-20 dBm r," " -20 dBm J \\‘
W
d D1 -27.550 dBm
30 g LY 7 -30 dBm i
A haY "4(
-40 dem: -40 dem:
 SPRTRON FARS O AT My . PR TN PR, 0
-50 dem: g d ok n e il
-60 deém -60 deém
F1
1
CF 2.417 GHz 1001 pts Span 22.7595 MHz | | [ Start 2.31 GHz 8001 pts Stop 2.445 GHz
Marker Marker
Type | Ref | Trc| X-value | ¥-value | Function Function Result | Type | Ref | Trc| X-value | ¥-value | Function | Function Result |
M1 1 2.4158403 GHz 2.45 dém M1 1 2.37502 GHz 44,00 dém
J [ v ( )| J
Spectrum 2 2
Ref Level 20.00 Bm  Offset 23.35 dB @ RBW 100 kHz Ref Level 20.00 Bm  Offset 23.35 dB @ RBW 100 kHz
s att 10dB SWT 297 ms @ VBW 300 kHz  Mode Sweep o Att 10cB  SWT  230ms @ VBW 300 kiz  Mode Sweep
|@ 1Pk View |@ 1Pk View
mMi[1] 0.58 dBm mMi[1] 1.39 dBm)|
. 2.42200 GHz| . 2.4360 GHz|
10 m2[1] s4.15 de| | f 10 m2[1] 48.00 dBm|
M1 2.91400 GHz| | § 141 18.1830 GHz|
0 dem " Orerm
-10 dBm -{o dem
-20 dém. -0 dém.
30 dem—j22 40 dem—j22
-40 dBm -40 dBm
-50 dem 50 dem J'ﬁl o ‘M‘L-M.A,\IT oA
N ) ) ST AL L A s Vg sl phia el P et Py
) FIRTUTUNDY N RNt AW STPRITR VN PR IO pUeTRpg v S I ataa¥ TR WAt sk A
g0 e -60 dém
70 dBm -70 deém.
Start 30.0 MHz 501 pts Stop 3.0 GHz | || Start 2.0 GHz 501 pts Stop 25.0 GHz
Marker Marker
Type | Ref | Trc | %-valus | Y¥-value |__Function__| Function Result | Type | Ref | Trc | %-valus | Y¥-value |__Function__| Function Result |
11 1 2,422 Griz 0.58 dem 11 1 2,436 Griz -1.29 dém
M2 1 2.914 GHz -54.15 dém M2 1 18.183 GHz -48.00 dém
J O e ] '
Date: 4 10:36:38 10:36:52

TEL : 886-3-327-0868

FAX : 886-3-327-0855
Report Template No.: BU5-FR15CWL AC MA Version 2.4

Page Number 1 26 of 144
Issue Date : Feb. 06, 2023
Report Version 1 02



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011-01C

Test Mode :

802.11g

Test Channel :

06

100kHz PSD reference Level

Channel Plot

Spectrum

(=)

Ref Level 30.00 dBm

Offset 23.35 dB & RBW 100 kHz

o Att 20dB  SWT  1.1ms @ VBW 300 kHz  Mode Sweep
|@ 1Pk Max
M1[1] 6.16 dBm)|
2.4383623 GHz
20 d
10 dBm E
o P IS T O AP, Ve X [PV WP O B DO B
m YL sk i S ey
{ I |
-10 dém. J‘: t
hl
\
20 dem—pal T
A Yo
-3pidBm LTS
E o
-40 dem:
-50 dem:
-60 deém
CF 2.487 GHz 1001 pts Span 22,7205 MHz
Marker
Type | Ref | Trc| X-value | ¥-value | Function Function Result |
M1 1 2.4383623 GHz £.16 deém

Spurious Emission 30MHz~3GHz

Spurious Emission 2GHz~25GHz

(=)

(=)

Spectrum Spectrum
Ref Level 20.00 Bm  Offset 23.35 dB @ RBW 100 kHz Ref Level 20.00 Bm  Offset 23.35 dB @ RBW 100 kHz
o Att 10dE  SWT  29.7ms @ VBW 300 kHz _ Mode Swesp o att 10d8  SWT__ 230ms @ VBW 300 kHz__Mode Sweep
|@ 1Pk View |@ 1Pk View
mMi[1] 3.75 dBm mMi[1] 2.59 dBm
. 2.43980 GHz| . 2.4360 GHz|
10 m2[1] sa.02 dom| |19 m2[1] 17.96 dBm|
821.40 MHz| A 4 17.8610 GHz|
0 dam: 0jdam:
-10 dBm -10 dBm
-20 dém. -20 dém
D1 -23.840 dBm D1 -23.840 dBm
-30 dém -30 deém
-40 dBm H -40 dBm
.
I
-50 dém — 40 deém — rr YT =
~ A o~ LAY TRt S I T I e T PRI R VI
T TR SO SRSV PPIS PUPTIUTN NTRPIN TN RN Pt Al s Dwd’; r"_"‘ - et thid e, N e e
70 dBm -70 deém.
Start 30.0 MHz 501 pts Stop 3.0 GHz | || Start 2.0 GHz 501 pts Stop 25.0 GHz
Marker Marker
Type | Ref | Trc | %-valus | Y¥-value |__Function__| Function Result | Type | Ref | Trc | %-valus | Y¥-value |__Function__| Function Result |
11 1 .4398 Grz 3.75 dem 11 1 2,436 Griz 2.50 dem
M2 1 821.4 MHz -54.82 dim M2 1 17.861 GHz -47.96 dém
—_—
Jji J IR Jji J IR
Date: 4 2 12:47:1 Date: 4.NOV.2022 12:4
TEL : 886-3-327-0868 Page Number 1 27 of 144
FAX : 886-3-327-0855 Issue Date : Feb. 06, 2023
Report Template No.: BU5-FR15CWL AC MA Version 2.4 Report Version 1 02




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011-01C

Test Mode : 802.11¢g

Test Channel :

10

100kHz PSD reference Level

Channel Plot

Spectrum

(=)

Ref Level 30.00 dBm
b Att 20 dB

Offset 23.35 dB & RBW 100 kHz
SWT 1.1 ms & VBW 300 kHz

Mode Sweep

Spectrum

(=)

Ref Level 30.00
b Att

20 dB

dbm  Offset 23.35 dB & RBW 100 kHz

SWT 8 ms @ VBW 300 kHz  Mode Sweep

[@1Pk Max

[@1Pk Max

M1[1]

3.78 dBm
2.4558410 GHz|

M1[1] +4.56 dBm)|

2.4929110 GHz|

A " il il 4
o v e W Ty i

-20 dBm:

~ )

-30 dBm:

-40 dem-

Ll

50 dem-

. TR

y FIN|oN "

oy

: yr

-60 dBm

CF 2.457 GHz 1001 pts Span 22.758 MHz

Start 2.43 GHz

8001 pts Stop 2.565 GHz

Marker

Type | Ref | Trc| X-value | ¥-value | Function Function Result
M1 1

Marker

X-value | ¥-value | Function Function Result |

2.455841 GHz 3.78 dém

Type | Ref | Trc|
M1 1

2.492011 GHz -44.56 dam

| )l

Spurious Emission 30MHz~3GHz

Spurious Emission 2GHz~25GHz

Spectrum

Ref Level 20.00 dBm
bo ALt

Offset 23.35 dB & RBW 100 kHz

[Z]|[(specmm

(=)

Ref Level 20.00 dBm

Offset 23.35 dB & RBW 100 kHz

10dB SWT 297 ms @ VBW 300 kHz  Mode Sweep o Att 10cB  SWT  230ms @ VBW 300 kiz  Mode Sweep
[0 1Pk View [0 1Pk View
mMi[1] 1.31 dBm)| mMi[1] 1.23 dBm)|
. 2.45760 GHz| . 2.4820 GHz|
10 m2{1) N sa.aa dom| [ 20 m2{1) 47.18 dBm
e 2.95550 GHz| [|f ' 17.8610 GHz
0 dam: 0jdam:
-10 dBm -{0 dem
-20 dBm -30 dBm
D1 0 dBm D1
-30 dém t -30 dem
-40 dBm I -40 dém
XE|
<50 dém: -40 dém:
o AT pov e y
/ v ol M, St e Ll st Moy i o
O T e I Ty v e s i L‘"*V“v s | ottt Ak - A s s
B0 UM -50 dBm
-70 dBm -70 dBm
Start 30.0 MHz 501 pts Stop 3.0 GHz | || Start 2.0 GHz 501 pts Stop 25.0 GHz
Marker Marker
Type | Ref | Trc | %-valus | Y¥-value |__Function__| Function Result | Type | Ref | Trc | %-valus | Y¥-value |__Function__| Function Result |
11 1 2.4576 GHz 1.31 dem 11 1 2,482 GHz 1.23 dem
M2 1 2.9555 GHz -54.43 dém M2 1 17.861 GHz -47.18 dém

TEL : 886-3-327-0868

FAX : 886-3-327-0855
Report Template No.: BU5-FR15CWL AC MA Version 2.4

Page Number 1 28 0f 144
Issue Date : Feb. 06, 2023
Report Version 1 02



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011-01C

Test Mode :

802.11g

Test Channel :

11

100kHz PSD reference Level

Channel Plot

Spectrum || spectrum 2
Ref Level 30.00 dbm  Offset 23.35 dB @ RBW 100 kHz Ref Level 30.00 dbm  Offset 23.35 dB @ RBW 100 kHz
= Att 20dB SWT 1.1 ms @ YBW 300 kHz  Mode Sweep = Att 20dB  SWT Bms & YBW 300 kHz Mode Sweep
|@ 1Pk Max |@ 1Pk Max
M1[1] 3.94 dBm)| M1[1] 43.42 dBm)
2.4608423 GHz 2.4873260 GHz
20 d 20 d
10 dBm v 10 dBm
i A
0 dem I P A T J\.‘M,A}L P 0 dem
ol i j il Uil
-10 dBm ! \I -10 dBm
) 4
-20 dBm L i -20 dBm
o iy,
o “» D1 -
30;9&" “omi] ||| 20 cem '\
-40 dem: -40 dem: M1
W“J "im.L T Lo bt M (PR T VYT PP VTSP NI TY UM 1 NPALPRTPERN |
-50 dem - m LLa w 1
-60 deém -60 deém
F1
|
CF 2.462 GHz 1001 pts Span 22.7295 MHz | | [ Start 2.43 GHz 8001 pts Stop 2.565 GHz
Marker Marker
Type | Ref | Trc| X-value | ¥-value | Function Function Result | Type | Ref | Trc| X-value | ¥-value | Function Function Result |
M1 1 2.4608423 GHz 3.24 dém M1 1 2.487326 GHz -43,42 dém

| )l J

Spurious Emission 30MHz~3GHz

Spurious Emission 2GHz~25GHz

Spectrum 2 2
Ref Level 20.00 dBm  Offset 23.35 dB @ RBW 100 kHz Ref Level 20.00 dBm  Offset 23.35 dB @ RBW 100 kHz
s att 10dB SWT 297 ms @ VBW 300 kHz  Mode Sweep o Att 10cB  SWT  230ms @ VBW 300 kiz  Mode Sweep
|@ 1Pk View |@ 1Pk View
mMi[1] 2.97 dBm mMi[1] 1.66 dBm)|
. 2.46350 GHz| . 2.4820 GHz|
1 ™M2[1) 1 53.68 dBm)| ‘m_ ™M2[1) +8.78 dBm
7 2.93780 GHz| v 17.8610 GHz|
0 dam: 0{dam:
-10 dBm -{0 dem
-20 dBm -30 dBm
D1 -26.660 dBm D1 -26.660 dBm
-30 dém -30 dém
-40 dBm -40 dém
M2
-50 dBm- 3 -0 d8m. vl o /w-v\,w( AT T
A tepuad L el L i b e “‘“J‘”\. M i o I PRV, RSN W RO Py A )
B e R Lt f i gy At -60 dBm
70 dBm: -70 dBm
Start 30.0 MHz 501 pts Stop 3.0 GHz Start 2.0 GHz 501 pts Stop 25.0 GHz
Marker Marker
Type | Ref | Trc | %-valus | Y¥-value |__Function__| Function Result | Type | Ref | Trc | %-valus | Y¥-value |__Function__| Function Result |
11 1 2.4635 GHz 2.97 dém 11 1 2,482 GHz 1.66 dem
M2 1 2.9378 GHz -53.68 dém M2 1 17.861 GHz -48.78 dém
J J i e
Dat 4 13:30 2 Dat 1 P 1E

TEL : 886-3-327-0868

FAX : 886-3-327-0855
Report Template No.: BU5-FR15CWL AC MA Version 2.4

Page Number 129 0of 144
Issue Date : Feb. 06, 2023
Report Version 1 02




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

FR1N1011-01C

Test Mode : 802.11¢g

Test Channel : 12

100kHz PSD reference Level

Channel Plot

Spectrum || spectrum 2
Ref Level 30.00 dbm  Offset 23.35 d8 @ RBW 100 kHz Ref Level 30.00 dbm  Offset 23.35 dB @ RBW 100 kHz
= Att 20dB SWT 1.1 ms @ YBW 300 kHz  Mode Sweep = Att 20dB  SWT Bms & YBW 300 kHz Mode Sweep
|@ 1Pk Max |@ 1Pk Max
M1[1] 2.48 dBm)| M1[1] 43.64 dBm)
2.4683623 GHz 2.4931470 GHz
20 20
10 dBm 10 dBm
M1
il b4 o
0 dem ATy e B BT vy A i 0 dem
N JRLIOY R PO AT R LS L P P
Jur” M
-10 dBm : i -10 dBm
I | I
-20 dém J‘J hy -20 dém l
: \
ol 4 D1 -27.520 dBm
30 gt S 30 dem ! %
i
-40 dem -40 dem k1
WW "l. nlnLAmTJleanulm o i s o Lk
-50 dam: “S0deEm. -
-60 deém -60 deém
F1
|
CF 2.467 GHz 1001 pts Span 22,7295 MHz Start 2,43 GHz 8001 pts Stop 2.565 GHz
Marker Marker
Type | Ref | Trc| X-value | ¥-value | Function Function Result | Type | Ref | Trc| X-value | ¥-value | Function Function Result |
M1 1 2.4683623 GHz 2.48 deém M1 1 2.493147 GHz -43.64 dBém
J [ v ( )| J
13 13
Spectrum 2 2
Ref Level 20.00 dBm  Offset 23.35 dB @ RBW 100 kHz Ref Level 20.00 dBm  Offset 23.35 dB @ RBW 100 kHz
s att 10dB SWT 297 ms @ VBW 300 kHz  Mode Sweep = Att 10cB  SWT  230ms @ VBW 300 kiz  Mode Sweep
|@ 1Pk View |@ 1Pk View
mMi[1] 0.13 dBm mMi[1] 0.40 dBm
. 2.46940 GHz| . 2.4820 GHz|
10 m2[1] s3.01 dem| | 10 m2[1] 49.18 dBm|
M1 2.78960 GHz| M1 15.7950 GHz|
0 dam oHam-
-10 dBm -{0 dem
-20 dBm -30 dBm
-30 dém bl Sk -30 dém e
-40 dBm -40 dém
-50 dem I e 40 dem
T ] T PPN AT T VTV T PR BV
O BT T P A e O o e e 1 N g R e L o + pary .
BT e -60 dém
-70 dBm -70 dBm
Start 30.0 MHz 501 pts Stop 3.0 GHz Start 2.0 GHz 501 pts Stop 25.0 GHz
Marker Marker
Type | Ref | Trc | %-valus | Y¥-value |__Function__| Function Result | Type | Ref | Trc | %-valus | Y¥-value |__Function__| Function Result |
11 1 2.4604 GHz -0.13 dém 11 1 2,482 GHz -0.40 dem
M2 1 2.7896 GHz -53.91 dém M2 1 15.795 GHz -49.18 dém
J J i e
Date: 4 13:44 3:44:18

TEL : 886-3-327-0868

FAX : 886-3-327-0855
Report Template No.: BU5-FR15CWL AC MA Version 2.4

Page Number
Issue Date

Report Version 1 02

: 30 of 144
: Feb. 06, 2023



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011-01C

Test Mode :

802.11g

Test Channel : 13

100kHz PSD reference Level

Channel Plot

Spectrum || spectrum 2
Ref Level 30.00 dbm  Offset 23.35 dB @ RBW 100 kHz Ref Level 30.00 dbm  Offset 23.35 dB @ RBW 100 kHz
= Att 20dB SWT 1.1 ms @ YBW 300 kHz  Mode Sweep = Att 20dB  SWT Bms & YBW 300 kHz Mode Sweep
|@ 1Pk Max |@ 1Pk Max
M1[1] 11.30 dBm)| M1[1] 43.71 dBm|
2.4708403 GHz 2.5613810 GHz
20 d 20 d
10 dBm 10 dBm
0 dBm 0 dBm
M1
-10 dBm 1& o -10 dBm
i \”Af\\ el i o g f h f
mﬂ bl W N il 'Lm, it Ul L
20 dBm + A e ot g Y o v fhondn g 20 dBm { \
; |
-30 deém. + ; -30 deém. : T
i b \
-40 Bk ¥ -40 dem—1 J M
[P '“‘“k,"\,, D1 3 By M
- i ™ s it M o SR TR -
50 dem g " mlwn by ’
-60 deém -60 deém
F1
|
CF 2.472 GHz 1001 pts Span 22.7595 MHz | | [ Start 2.43 GHz 8001 pts Stop 2.565 GHz
Marker Marker
Type | Ref | Trc| X-value | ¥-value | Function Function Result | Type | Ref | Trc| X-value | ¥-value | Function Function Result |
M1 1 2.4708403 GHz -11.20 dém M1 1 2.561381 GHz -43.71 dém

)l

Spurious Emission 30MHz~3GHz

Spurious Emission 2GHz~25GHz

Spectrum 2 2
Ref Level 20.00 dBm _ Offset 23.35 d2 @ RBW 100 kHz Ref Level 20.00 dBm _ Offset 23.35 d2 @ RBW 100 kHz
s ant 10d8  SWT  20.7ms @ VBW 300 kHz  Mode Sweep s At 10d8  SWT__ 230ms @ VBW 300 kHz__Mode Sweep
|@ 1Pk View |@ 1Pk View
mMi[1] 13.50 dBm mMi[1] 13.36 dBm
. 2.47540 GHz| . 2.4820 GHz|
10 m2[1] 52.75 dem| | ff 10 m2[1] 47.93 dBm|
2.65910 GHz| 17.8150 GHz|
0 dam: 0 dam:
-10 dBm = 4B dBm
¥
-20 dBm -40 dBm
-30 dém -30 dém
=40 M= _41 300 dBm =40 dBM==51 41,300 dBm S
e 1
-50 dém 40 dém- e PR, (Y T e i n
T ) e s ¥ RPN PRIV VRPN B PR rat “‘ SIS Lt NL““’““*‘ T L T el
Lt e -50 dBm
70 dBm -70 dBm
Start 90.0 MHz 501 pts Stop 3.0 GHz | [ start 2.0 GHz 501 pts Stop 25.0 GHz
Marker Marker
Type | Ref | Trc | %-valus | Y¥-value |__Function__| Function Result | Type | Ref | Trc | %-valus | Y¥-value |__Function__| Function Result |
M1 1 2.4754 Grz ~13.50 dém M1 1 2.482 GHz ~13.36 dém
M2 1 2.6591 GHz -52.75 dém M2 1 17.818 GHz -47.93 dém
J L e J i e
Date: 4 13:56:32 13:56:42
TEL : 886-3-327-0868 Page Number :31of 144
FAX : 886-3-327-0855 Issue Date : Feb. 06, 2023
Report Template No.: BU5-FR15CWL AC MA Version 2.4 Report Version 1 02



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011-01C

Test Mode : 802.11ax HE20

Test Channel : 01 Full RU

100kHz PSD reference Level

Channel Plot

Spectrum || spectrum 2
Ref Level 30.00 dbm  Offset 23.35 dB @ RBW 100 kHz Ref Level 30.00 dbm  Offset 23.35 dB @ RBW 100 kHz
= Att 20dB SWT 1ms @ VBW 300 kHz  Mode Sweep = Att 20dB  SWT Bms & YBW 300 kHz Mode Sweep
|@ 1Pk Max |@ 1Pk Max
M1[1] 1.20 dBm| M1[1] 98.61 dBm)|
2.4133690 GHz 2.3998730 GHz
20 d 20 d
10 dBm 10 dBm
M1
h
0 dBm 0 dBm
OOV W7o parver et | S
bt OO N Ty [ RLLTVE Y | TN S Pt M ,)‘\
-10 dém. T : -10 dém. ‘ L
-20 dBm—y- H -20 dBm i
i I
30 dap il 3 EEm—01 )
o i \
-':‘rU dem: -40 dem:
e T TR PP PP " Mol
-50 dem: -50 dem:
-60 deém -60 deém
F1
1
CF 2.412 GHz 1001 pts Span 24.474 MHz | || Start 2.81 GHz 8001 pts Stop 2.445 GHz
Marker Marker
Type | Ref | Trc| X-value | ¥-value | Function Function Result | Type | Ref | Trc| X-value | ¥-value | Function | Function Result |
M1 1 2.413369 GHz 1.20 dBm M1 1 2.399873 GHz -38.61 dém

)l

Spurious Emission 30MHz~3GHz

Spurious Emission 2GHz~25GHz

Spectrum 2 2
Ref Level 20.00 dBm  Offset 23.35 dB @ RBW 100 kHz Ref Level 20.00 Bm  Offset 23.35 dB @ RBW 100 kHz
s att 10dB SWT 297 ms @ VBW 300 kHz  Mode Sweep = Att 10cB  SWT  230ms @ VBW 300 kiz  Mode Sweep
[0 1Pk View [0 1Pk View
mMi[1] 1.45 dBm)| mMi[1] 3.60 dBm
. 2.41610 GHz| . 2.4360 GHz|
10 m2[1] s3.06 dem| | 10 m2[1] 49.22 dBm|
M1 2.94960 GHz| 18.1830 GHz
0 dam oldam:
-10 dBm -{o dem
-20 dBm -40 dBm
m—iD1 -28.800 dBm AT gem—D1 -28.800 dBm
-40 dBm -0 dém
50 dem. ' 80 dem. I
i A o ettt b Mg TR Rt by ol ot oo
it WA, i At bt AR A L | Ao st I o SN ot b o st | et gisetngh g s |/ ittt LIS LR SR - Aoy,
60 dBm— -60 dBm
-70 dBm -70 dBm
Start 30.0 MHz 501 pts Stop 3.0 GHz Start 2.0 GHz 501 pts Stop 25.0 GHz
Marker Marker
Type | Ref | Trc | %-valus | Y¥-value |__Function__| Function Result | Type | Ref | Trc | %-valus | Y¥-value |__Function__| Function Result |
11 1 2.4161 GHz 1,45 dem 11 1 2.436 GHz -3.60 dem
M2 1 2.9406 GHz -53.86 dBm M2 1 18.183 GHz -49.22 dém

TEL : 886-3-327-0868
FAX : 886-3-327-0855
Report Template No.: BU5-FR15CWL AC MA Version 2.4

Page Number 1 320f 144
Issue Date : Feb. 06, 2023
Report Version 1 02



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011-01C

Test Mode : 802.11ax HE20

Test Channel :

01 Partial RU 26/0

100kHz PSD reference Level

Channel Plot

Spectrum || spectrum 2
Ref Level 30.00 dbm  Offset 23.35 dB @ RBW 100 kHz Ref Level 30.00 dbm  Offset 23.35 dB @ RBW 100 kHz
= Att 20dB SWT 1ms @ VBW 300 kHz  Mode Sweep = Att 20dB  SWT Bms & YBW 300 kHz Mode Sweep
|@ 1Pk Max |@ 1Pk Max
M1[1] 7.98 dBm| M1[1] 25.56 dBm)|
2.4042490 GHz 2.3998060 GHz
20 d 20 d
10 dBm 1 10 dBm
rm,,vla ru
0 dém j‘ T ,]‘ o 0 dém
o] | .
1 o, fﬂ"/]lfu\w o il b p \H.fl Allaa i
10 dem— VAR Pl p\!"l‘f\ wl‘\[Jl RV & i DM ¥ Lﬁl -10 dBm
) | ]
-20.46m a -20 dBm — - t
prg D1 -22.020 dBm t
' ] J
-30 dém A i -30 dém
7
i / !
-40 dem: -40 dem:
" ok .IJ, '
A bl WP PYTITSSRIR TYPReoen . H,N“
-50 dam: -507dBm-
-60 deém -60 deém
F1
1
CF 2.412 GHz 1001 pts Span 24.474 MHz | || Start 2.81 GHz 8001 pts Stop 2.445 GHz
Marker Marker
Type | Ref | Trc| X-value | ¥-value | Function Function Result | Type | Ref | Trc| X-value | ¥-value | Function | Function Result |
M1 1 2.404249 GHz 7.98 dém M1 1 2.399806 GHz -25.56 dém

Spurious Emission 30MHz~3GHz

Spurious Emission 2GHz~25GHz

Spectrum ||| spectrum 2
Ref Level 20.00 Bm  Offset 23.35 dB @ RBW 100 kHz Ref Level 20.00 Bm  Offset 23.35 dB @ RBW 100 kHz
s att 10dE SWT  20.7ms @ VBW 300 kiz  Mode Swesp = Att 10dE  SWT  230ms @ VBW 300 kHz  Mode Swesp
|@ 1Pk View |@ 1Pk View
mMi[1] 6.83 dBm mMi[1] 5.52 dBm
n, M1 2.4 20 GHz| . 2.3900 GHz|
10 M2(1) 54.22 deml | [0 M2(1) +9.03 dBm
1.69880 GHz| 15.7950 GHz|
0 dam: 0f dam:
-10 dBm -10 dBm
-20 dBm—3r,1 55 020 dBrr 40 dBm—31 o5 020 derr
-30 dém -p0 dem
-40 dBm f -30 dBm
| o
-50 dem: -850 dem: - T —
o L, W s o - IR BNV 1 SR (VT BUPIRIYT N PR
SRR PRI SR T e e -A.,\qw,ww.wza., T S S R LN PO b ety A A '
5t dim -50 dBm
70 dBm -70 deém.
Start 30.0 MHz 501 pts Stop 3.0 GHz | || Start 2.0 GHz 501 pts Stop 25.0 GHz
Marker Marker
Type | Ref | Trc | %-valus | Y¥-value |__Function__| Function Result | Type | Ref | Trc | %-valus | Y¥-value |__Function__| Function Result |
11 1 2.4042 Grz 5.83 dem 11 1 .39 Grz 5.52 dem
M2 1 1.6988 GHz -54.22 dBm M2 1 15.795 GHz -4G.03 dém
) L e )yl ) S e
2 15:09:5% Date: 4.NOV.2022 15:10

TEL : 886-3-327-0868

FAX : 886-3-327-0855
Report Template No.: BU5-FR15CWL AC MA Version 2.4

Page Number 1 330f 144
Issue Date : Feb. 06, 2023
Report Version 1 02



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011-01C

Test Mode : 802.11ax HE20

Test Channel : 01 Partial RU 52/37

100kHz PSD reference Level

Channel Plot

Spectrum ||| spectrum 2
Ref Level 30.00 dbm  Offset 23.35 dB @ RBW 100 kHz Ref Level 30.00 dbm  Offset 23.35 dB @ RBW 100 kHz
= Att 20dB SWT 1ms @ VBW 300 kHz  Mode Sweep = Att 20dB  SWT Bms & YBW 300 kHz Mode Sweep
|@ 1Pk Max |@ 1Pk Max
M1[1] 5.28 dBm| M1[1] 26.60 dBm)|
2.403. GHz| 2.3998060 GHz
20 d 20 d
10 dBrr T 10 dBrr
Fmdoriporin, -
0 dBm | 7 T 1 0 dBm
| ! A
i ‘J\N'Ll,,.”'g,"m’lﬂ b | Al nlf -\ﬂf\. h
10 dBm ) o i ‘KHJ Il Ut\wh il \f Ay Iui 10 dom
A { W J’
20 p8m ¥ -20 dBm ] |
& g e
Wy
30 dBm o -30 deém i
il
-40 dem L -40 dém d
TP T TRV VORI FPTRN RW
-50 dBm- - L
-60 deém -60 deém
F1
1
CF 2.412 GHz 1001 pts Span 24.474 MHz | || Start 2.81 GHz 8001 pts Stop 2.445 GHz
Marker Marker
Type | Ref | Trc| X-value | ¥-value | Function Function Result | Type | Ref | Trc| X-value | ¥-value | Function | Function Result |
M1 1 2.403565 GHz 5.28 dém M1 1 2.399806 GHz -26.60 dém

Spurious Emission 30MHz~3GHz

Spurious Emission 2GHz~25GHz

Spectrum ||| spectrum 2
Ref Level 20.00 dBm _ Offset 23.35 d2 @ RBW 100 kHz Ref Level 20.00 dBm _ Offset 23.35 d2 @ RBW 100 kHz
s ant 10d8  SWT  20.7ms @ VBW 300 kHz  Mode Sweep s At 10d8  SWT__ 230ms @ VBW 300 kHz__Mode Sweep
|@ 1Pk View |@ 1Pk View
mMi[1] 3.99 dBm mMi[1] 3.21 dBm
. 2.40420 GHz| . 2.3900 GHz|
10 M2[1] M1 s4.61 dom| (49 M2[1] 48.81 dBm|
969.60 MHz| 17.8610 GHz|
0 dam: 0| dam:
-10 dBm -10 dBm
-20 dém. -0 dém.
D1 -24.720 dBm D1 -24.720 dBm
-30 dém -p0 dem
-40 dBm. -0 dém.
m
v
<50 dém: 30 dém.
L e o " - T Y =Y I -
PTG IRV PR P ' APYSRPI TURPYPTT Y, MR ST tRve P R T P [ R s L a2V T i Rl AR
B0 dem = -60 dBm
-70 deém. -70 deém.
Start 30.0 MHz 501 pts Stop 3.0 GHz | || Start 2.0 GHz 501 pts Stop 25.0 GHz
Marker Marker
Type | Ref | Trc | %-valus | Y¥-value |__Function__| Function Result | Type | Ref | Trc | %-valus | Y¥-value |__Function__| Function Result |
11 1 2.4042 Grz 3.99 dem 11 1 .39 Grz 3.21 dem
M2 1 969.6 MHz -54.61 dém M2 1 17.861 GHz -48.81 dém
—
) e )i ) Wi we
4N 15:48:19
TEL : 886-3-327-0868 Page Number 1 34 0f 144
FAX : 886-3-327-0855 Issue Date : Feb. 06, 2023
Report Template No.: BU5-FR15CWL AC MA Version 2.4 Report Version 1 02




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011-01C

Test Mode : 802.11ax HE20

Test Channel : 01 Partial RU 106/53

100kHz PSD reference Level

Channel Plot

Spectrum || spectrum 2
Ref Level 30.00 dbm  Offset 23.35 dB @ RBW 100 kHz Ref Level 30.00 dbm  Offset 23.35 dB @ RBW 100 kHz
= Att 20dB SWT 1.1 ms @ YBW 300 kHz  Mode Sweep = Att 20dB  SWT Bms & YBW 300 kHz Mode Sweep
|@ 1Pk Max |@ 1Pk Max
M1[1] 1.70 dBm| M1[1] 91.69 dBm)|
2.4051478 GHz 2.3999750 GHz
20 d 20 d
10 dBm 10 dBm
-
0 dem X . . 0 dem -
[ ) \ \ 1 J
10gam—| ] Al ol m&ﬁ);\»nﬁ A ARl e
i LA T ML ' Tl v l [ 1
/ | 1 |
-20 dBm ‘1 -20 dBm '
s I S / \
-30, gem Yy ST gEm—L1 -28.200 cBm "
o ) g / h
-40 dem- il -40 dem-
o . A VRV e L.
-50 dem: -50 dem:
-60 deém -60 deém
F1
1
CF 2.412 GHz 1001 pts Span 25.7865 MHz | | [ Start 2.31 GHz 8001 pts Stop 2.445 GHz
Marker Marker
Type | Ref | Trc| X-value | ¥-value | Function Function Result | Type | Ref | Trc| X-value | ¥-value | Function | Function Result |
M1 1 2.4051478 GHz 1.70 dBm M1 1 2.399975 GHz -31.69 dém

Spurious Emission 30MHz~3GHz

Spurious Emission 2GHz~25GHz

Spectrum ||| spectrum 2
Ref Level 20.00 dBm  Offset 23.35 dB @ RBW 100 kHz Ref Level 20.00 Bm  Offset 23.35 dB @ RBW 100 kHz
s att 10dB SWT 297 ms @ VBW 300 kHz  Mode Sweep = Att 10cB  SWT  230ms @ VBW 300 kiz  Mode Sweep
[0 1Pk View [0 1Pk View
mMi[1] 1.02 dBm)| mMi[1] 0.12 dBm
. 2.41010 GHz| . 2.3900 GHz|
10 m2[1] 54.52 de| | ff 10 m2[1] 48.13 dBm|
ke 602,10 MHz 17.8150 GHz
0 dam:
-10 dBm
-20 dBm
30 dem—iP1 BT D1 BT
-40 dBm
1
. i b D S | S —
e gt TR o RN YT v TR FEP—
e .J...».J‘.uwl VIRPIPIVIS TSR WILTTIe RS sy WSl heaisiaidt WINSIVES N g Aty ) R
28 dem
-70 dBm 70 dBm:
Start 30.0 MHz 501 pts Stop 3.0 GHz Start 2.0 GHz 501 pts Stop 25.0 GHz
Marker Marker
Type | Ref | Trc | %-valus | Y¥-value |__Function__| Function Result | Type | Ref | Trc | %-valus | Y¥-value |__Function__| Function Result |
11 1 2.4101 GHz 1.02 dem 11 1 .39 GHz -0.12 dém
M2 1 602.1 MHz -54.52 dém M2 1 17.818 GHz -48.13 dém

TEL : 886-3-327-0868

FAX : 886-3-327-0855
Report Template No.: BU5-FR15CWL AC MA Version 2.4

Page Number : 350f 144
Issue Date : Feb. 06, 2023
Report Version 1 02




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011-01C

Test Mode : 802.11ax HE20

Test Channel : 01 Partial RU 242/61

100kHz PSD reference Level

Channel Plot

Spectrum || spectrum 2
Ref Level 30.00 dbm  Offset 23.35 dB @ RBW 100 kHz Ref Level 30.00 dbm  Offset 23.35 dB @ RBW 100 kHz
= Att 20dB SWT 1ms @ VBW 300 kHz  Mode Sweep = Att 20dB  SWT Bms & YBW 300 kHz Mode Sweep
|@ 1Pk Max |@ 1Pk Max
M1[1] 2.19 dBm)| M1[1] 98.49 dBm)|
2.4058390 GHz 2.3999920 GHz
20 d 20 d
10 dBm 10 dBm
0 dém L 0 dém
JUSSRSY VAN P SUNPY VT WP I [N PR L P S P by b
-10 dBm— ) -10 Bm 3 -
[ [ ]
-20 dBm—jf -20 dBm -
\ 1
a0 depel i 30 der H |
- __,r"rp e - 5T 52,190 g - ‘{
o ™
30 dBm- -40 dem: h
FRTYRRTURTAPS AEVSTPETY TSNIY SR POTY NWTFRROP ® Y P T
506m o L
-60 deém -60 deém
F1
1
CF 2.412 GHz 1001 pts Span 24.474 MHz | || Start 2.81 GHz 8001 pts Stop 2.445 GHz
Marker Marker
Type | Ref | Trc| X-value | ¥-value | Function Function Result | Type | Ref | Trc| X-value | ¥-value | Function | Function Result |
M1 1 2.405839 GHz -2.19 dBm M1 1 2,399992 GHz 38,49 dém
( J [l ( )| J
Spectrum 2 2
Ref Level 20.00 Bm  Offset 23.35 dB @ RBW 100 kHz Ref Level 20.00 Bm  Offset 23.35 dB @ RBW 100 kHz
s att 10dB SWT 297 ms @ VBW 300 kHz  Mode Sweep o Att 10cB  SWT  230ms @ VBW 300 kiz  Mode Sweep
|@ 1Pk View |@ 1Pk View
mMi[1] +.60 dBm mMi[1] 5.11 dBm
. 2.41610 GHz| . 2.3900 GHz|
10 m2[1] s4.a1 dem| | 10 m2[1] 48.23 dBm|
969.60 MHz| 15.7950 GHz|
o dem - O dem:
¥
-10 dBm -{o dem
0 dem
D1 -32.190 B D1 -32.190 B
-40 dBm -40 dBm
<50 dém: 30 dém.
= T i T (s T e v o
AhA~ . o dre N [T RS T NI R
[P U SR TSVIUR FURPT . TN ISVTRUI vy P ey sl NN PRRWEREY ] R P il -
60 dBm -60 dBm
-70 deém. -70 deém.
Start 30.0 MHz 501 pts Stop 3.0 GHz | || Start 2.0 GHz 501 pts Stop 25.0 GHz
Marker Marker
Type | Ref | Trc | %-valus | Y¥-value |__Function__| Function Result | Type | Ref | Trc | %-valus | Y¥-value |__Function__| Function Result |
11 1 24161 Grz ~4.50 dBm 11 1 .39 Grz -E.11 dém
M2 1 969.6 MHz -54.41 dém M2 1 15.795 GHz -48.23 dim

TEL : 886-3-327-0868

FAX : 886-3-327-0855
Report Template No.: BU5-FR15CWL AC MA Version 2.

4

Page Number : 36 of 144
Issue Date : Feb. 06, 2023
Report Version 1 02




ssamonas. FCC RADIO TEST REPORT Report No. : FR1IN1011-01C

Test Mode : 802.11ax HE20

Test Channel : 02 Full RU

100kHz PSD reference Level Channel Plot

Spectrum =

RefLevel 30.00 dém Offset 23,35 dé @ RBW 100 kHz

Spectrum =

RefLevel 30.00 dém  Offset £3.35 dB w RBW 100 kHz
o att 20d2 SWT  1.1ms @ VBW 300 kHz Mode Sweep o Att 20 B SWT 8ms @ VYBW 300 khz  Mode Swesp
@ 1Pk Max @ 1Pk Max
M1l 2.60 dBm M1l 13.93 dBm
2.4158393 GHz| 2.3374270 GHz|
20 d 20 d
10 dBrr 10 dBrr
11
0 dem poyyL o mv\vﬁv- g Vi =i v Y W W 0 dem J
SO y v NS
| 10d
' | |
\\ -20d 1 l
S | e f
’ ‘ﬁﬁ
40 d a0 d -
r
il [YOE | TRy PRATIOT pTer Ty il J
sod s r
60 di -60 di
F1
|
CF 2.417 GHz 1001 pts Span 22.7895 MHz Start 2.31 GHz 8001 pts Stop 2.445 GHz
Marker Marker
Type | Ref | Trc | X-valua | Y-valua | Function__| Function Result | Type | Ref | Trc X-value | Y-valua | Function__| Function Result |
ML 1 2,4158302 GHz 2.60 dBm ML 1 2.337427 GHz -43.93 dBm
( ) J ( it J Qennnnnsh w8
Date: 7.b 022 09:31:32 Date: 7.NOV.2022 09:31:4

Spurious Emission 30MHz~3GHz Spurious Emission 2GHz~25GHz

Spectrum || spectrum o
RefLevel 20.00 dBm  Offset 23.35 d& @ RBW 100 kHz RefLevel 20.00 dem  Offset 23.35 dB & RBW 100 kHz
o Att 10dB  SWT  23.7ms @ VBW 300 kHz Mode Sweep o Att 10dB SWT 230 ms @ VBW 300 kHz _Mode Sweep
@ 1Pk View @ 1Pk View
Mi[1] 0.54 dBm Mi[1] 0.42 dBm
. 2.42200 GHz| . 2.4360 GHz|
10 M2[1] 54.29 dom| [f2© M2[1] 49.18 dBm
803.60 MHz ™M 16.0710 GHz|
od d[d
-10 dBr 0 der
.20 di A0 d
= D1 -27.400 dBm D1 -27.400 dBm:
40 d
12
nd v { LRI RIS PRSP fperarr L TR e g d P
it LA MM L e sder Mt it At At AR | St by ot Uhapray e ine Tt ol X Y
60 dBm—
70 di 70 di
Start 30.0 MHz 501 pts Stop 3.0 GHz Start 2.0 GHz 501 pts Stop 25.0 GHz
Marker’ Marker’
Type | Ref | Trc| X-value | Y-value | Funetion | Function Result | Type | Ref | Trc | X-value | Y-value | Funetion | Function Result |
ML 1 2.422 GHz 0.54 dBm ML 1 2.436 GHz 0.42 dBm
M2 1 803.6 MHz -54.20 dBm M2 1 16.071 GHz -49.18 dBm
( ] J ( 1 J Qnnnnnid w8
TEL : 886-3-327-0868 Page Number 1 370f 144
FAX : 886-3-327-0855 Issue Date : Feb. 06, 2023

Report Template No.: BU5-FR15CWL AC MA Version 2.4 Report Version 1 02



ssamonas. FCC RADIO TEST REPORT Report No. : FR1IN1011-01C

Test Mode : 802.11ax HE20 Test Channel : 02 Partial RU 26/0

100kHz PSD reference Level Channel Plot

Spectrum ||| spectrum =
Ref Level 30.00 dbm  Offset 23,35 dé @ RBW 100 kHz Ref Level 30.00 dBm Offset 23.35 dBE & RBW 100 kHz
Jo Att 20 dB SWT 1.1ms @ VBW 300 kHz Mode Swesp Jo Att 20 dB SWT 8 ms @ VBW 300 kHz  Mode Swesp
@ 1Pk Max @ 1Pk Max
Y] 936 dBm Y] 37,40 dbm
2.4084173 GHz| 2.3983890 GHz|
20 di 20 di
M1
10 dBrr = 10 dBrr r
{ |
0 dem—} \ o f‘ i it A[ P i 0 dem HTRETI
/ r\ﬁJ\‘ T Y e R R
IV M b L A My )
e 3 AP T YA AR N P L
ok | Ly f 1T
o b
20 d L“.‘ 118 D1 -20.640 dBm {
1 h
04 1.'Li A (20 4
M1
"
-40 di -40 di
sl il " " TPpeY Y L .
-50 d -50
60 d -60 df
F1
]
CF 2.417 GHz 1001 pts Span 22.7895 MHz Start 2.391 GHz 8001 pts Stop 2.445 GHz
Marker Marker
ype | Ref | Tre -value -value unction unction Resu ype | Ref | Trc -value -value unction unction Resul
T Ref | Ti X 1 Y- Il Functi Functi Result T Ref | T X 1l Y- Il Functi Functi Result
M1 1 2.4084172 GHz 9.36 dBm M1 1 2.398389 GHz -37.40 dBm
. . e —
) ] WD e [ )il ] M e

Spurious Emission 30MHz~3GHz Spurious Emission 2GHz~25GHz

Spectrum || spectrum o
RefLevel 20.00 dBm  Offset 23.35 d& @ RBW 100 kHz RefLevel 20.00 dem  Offset 23.35 dB & RBW 100 kHz
o Att 10dB  SWT  23.7ms @ VBW 300 kHz Mode Sweep o Att 10dB SWT 230 ms @ VBW 300 kHz _Mode Sweep
@ 1Pk View @ 1Pk View
Mi[1] 8.50 dBm)| Mi[1] 6.66 dBm
. M1 2.41010 GHz| Mk 2.3900 GHz|
10 M2[1] 5390 dbm| ||| M2[1] 48.11 dBm|
1.04670 GHz 15.7950 GHz|
od ad
-10 dBr 0 der
0-clg r 0.640 dBm - C 0.640 dBm
-30 di \ -0 di
and Lo
r | M2
s0d e Tt o dem—— - PP PR DFPYOr T i oo o e pomper -~
IPRPT YUY PRSURPAT Y RYTPRSSPE RS YoN PSSR SR VSO SRR APPSR AR L i b - i APt oA T PPV
g der 60 dBr
70 di 70 di
Start 30.0 MHz 501 pts Stop 3.0 GHz Start 2.0 GHz 501 pts Stop 25.0 GHz
Marker’ Marker’
Type | Ref | Trc| X-value | Y-value | Funetion | Function Result | Type | Ref | Trc | X-value | Y-value | Funetion | Function Result |
ML 1 2.4101 GHz .50 d&m ML 1 2,39 GHz 6.66 dBm
M2 1 1.0467 GHz -53.98 dBm M2 1 15.795 GHz -48.11 dBm
- - e
il J [ TR L i J M e
at 10:22:1% t 2 10:22:2%
TEL : 886-3-327-0868 Page Number : 38 0f 144
FAX : 886-3-327-0855 Issue Date : Feb. 06, 2023

Report Template No.: BU5-FR15CWL AC MA Version 2.4 Report Version 1 02



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011-01C

Test Mode : 802.11ax HE20

Test Channel : 02 Partial RU 52/37

100kHz PSD reference Level

Channel Plot

Spectrum ||| spectrum =
RefLevel 30.00 dém  Offset 23.35 0B w RBW 100 kHz RefLevel 30.00 dém  Offset £3.35 dB w RBW 100 kHz
o att 20dB  SWT  1.1ms @ VBW 300 kHz Mode Swesp o Att 20 B SWT 8ms @ VYBW 300 khz  Mode Swesp
@ 1Pk Max @ 1Pk Max
M1l .84 dBm M1l 37.95 dBm)|
2.4085533 GHz| 2.3983040 GHz|
20 d 20 d
10 dBrr "‘ 10 dBrr
s
0 dBm / \1_‘!‘ 4 ']| r Jp IV l"' nl 1 i1 0 dBm ml L
] \I|IF i ff WMP fih qu« I\(“ A o W|J'
/ | A b | L e AT
ot WA RV e A \h W d |
1] 4 ¢ | U] e
o [ T
e g
20 d le - 20 o - —
M,r\ D1 -23.160 dBm IH
1
d AV d
30 T -30 .
M1
40 d -40 di
o Ll n L g el S
-50 di -50 di
60 di -60 di
F1
|
CF 2.417 GHz 1001 pts Span 22.7895 MHz Start 2.31 GHz 8001 pts Stop 2.445 GHz
Marker Marker
Type | Ref | Trc | X-valua | Y-valua | Function__| Function Result | Type | Ref | Trc X-value | Y-valua | Function__| Function Result |
ML 1 2,4085533 GHz 6.84 dBm ML 1 2.398304 GHz -37.95 dBm
v 1 il 1
L J J L J J [T

022 10:41:52

Spurious Emission 30MHz~3GHz

Spurious Emission 2GHz~25GHz

Spectrum || spectrum o
RefLevel 20.00 dBm  Offset 23.35 d& @ RBW 100 kHz RefLevel 20.00 dem  Offset 23.35 dB & RBW 100 kHz
o Att 10dB  SWT  23.7ms @ VBW 300 kHz Mode Sweep o att 10dB SWT 230 ms @ VBW 300 kHz _Mode Sweep
@ 1Pk View @ 1Pk View
Mi[1] 6.21 dBm)| Mi[1] 5.62 dBm
. 2.41010 GHz| . 2.3900 GHz|
10 M2[1] v 53.80 dBm| | |22 M2[1] 48,91 dBm|
1.40240 GHz 17.3560 GHz|
od ad
-10 dBr 0 der
.20 di 0 d
D1 -23 D1
-30 di 0 di
40 di | od
M2
50 di e y -fod T A ¥ Aterr T ,_rM,,I v RV Wy
P Ty " LW LV by st g sy b i B L AT
e e T e ,\.M,X-q INUNTIN I P A b b ; ;;/ W YT T =
70 di 70 di
Start 30.0 MHz 501 pts Stop 3.0 GHz Start 2.0 GHz 501 pts Stop 25.0 GHz
Marker’ Marker’
Type | Ref | Trc| X-value | Y-value | Funetion | Function Result | Type | Ref | Trc | X-value | Y-value | Funetion | Function Result |
ML 1 2.4101 GHz 6.21 dBm ML 1 2,39 GHz 5.62 dBm
M2 1 1.4024 GHz -53.80 dBm M2 1 17.356 GHz -48.31 dBm
- — -
L il J [ TR L i J [ TTTT

TEL : 886-3-327-0868
FAX : 886-3-327-0855
Report Template No.: BU5-FR15CWL AC MA Version 2.4

Page Number 139 0f 144
Issue Date : Feb. 06, 2023
Report Version 1 02



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011-01C

Test Mode : 802.11ax HE20

Test Channel :

02 Partial RU 106/53

100kHz PSD reference Level

Channel Plot

Spectrum ||| spectrum =
RefLevel 30.00 dém  Offset 23.35 0B w RBW 100 kHz RefLevel 30.00 dém  Offset £3.35 dB w RBW 100 kHz
o att 20dB  SWT  1.1ms @ VBW 300 kHz Mode Swesp o Att 20 B SWT 8ms @ VYBW 300 khz  Mode Swesp
@ 1Pk Max @ 1Pk Max
M1l 1.87 dBm) M1l 13,77 dBm
2.4245813 GHz| 2.3644910 GHz|
20 d 20 d
10 dBrr 10 dBrr
.
0 dBm . ¥ 0 dBm |
. EA I AR b 'nbf Lﬂ ‘,a n fbﬂr |"—“-{If’I 'Anf"m
10 dBm-L b ad pal W A i L i 10d
7 LR T t }
-20d b + -20d t
i I“Ul{“ | 081304 l‘
,-'.'J'U/" I"ha S0 D1 -28.130 dBm 1 i 1
40 d -40 di :
'g At ik TPRTLAg I PR Ry y
-50 di -50 dB|
60 di -60 di
F1
|
CF 2.417 GHz 1001 pts Span 22.7895 MHz Start 2.31 GHz 8001 pts Stop 2.445 GHz
Marker Marker
Type | Ref | Trc | X-valua | Y-valua | Function__| Function Result | Type | Ref | Trc X-value | Y-valua | Function__| Function Result |
1 1 2,4245813 GHz 1.87 dBm ML 1 2.364491 GHz -43.77 dBm
( )i J ( it J Wennnane 48
at 2 13:14:40

Spurious Emission 30MHz~3GHz

Spurious Emission 2GHz~25GHz

Spectrum || spectrum o
RefLevel 20.00 dBm  Offset 23.35 d& @ RBW 100 kHz RefLevel 20.00 dem  Offset 23.35 dB & RBW 100 kHz
o Att 10dB  SWT  23.7ms @ VBW 300 kHz Mode Sweep o Att 10dB SWT 230 ms @ VBW 300 kHz _Mode Sweep
@ 1Pk View @ 1Pk View
Mi[1] 0.64 dBm Mi[1] 1.73 dBm
. 2.41010 GHz| . 2.4360 GHz|
10 M2[1] 53.94 dom| [f2¢ M2[1] 47.60 dBm
M1 2.94960 cHz| | I, 17.8150 GHz
od Oyl
-10 dBr -{o der
.20 di A0 d
30 dem—{P1 ~28.130 dBm : Ny B
40 d L Lo
-50 o \l e (|l -goa T pyw=— Lar ‘,“,,LF Ly S
ap | B Wt AP et A ) A e U B T
I B B B e O e R cmis Tl L oo AR i e
Ko’ der 60 dBr
70 di 70 di
Start 30.0 MHz 501 pts Stop 3.0 GHz Start 2.0 GHz 501 pts Stop 25.0 GHz
Marker’ Marker’
Type | Ref | Trc| X-value | Y-value | Funetion | Function Result | Type | Ref | Trc | X-value | Y-value | Funetion | Function Result |
ML 1 2.4101 GHz ~0.64 dBm ML 1 2.436 GHz ~1.73 dbm
M2 1 2.94096 GHz -53.94 dBm M2 1 17.815 GHz -47.60 dBm
L )| J L J J LLLLL
t «NC 13 t 1 5:47

TEL : 886-3-327-0868

FAX : 886-3-327-0855
Report Template No.: BU5-FR15CWL AC MA Version 2.4

Page Number 1 40 of 144

Issue Date

Report Version 1 02

: Feb. 06, 2023



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011-01C

Test Mode : 802.11ax HE20

Test Channel :

02 Partial RU 242/61

100kHz PSD reference Level

Channel Plot

Spectrum ||| spectrum =
RefLevel 30.00 dém  Offset 23.35 0B w RBW 100 kHz RefLevel 30.00 dém  Offset £3.35 dB w RBW 100 kHz
o att 20dB  SWT  1.1ms @ VBW 300 kHz Mode Swesp o att 20 B SWT 8ms @ VYBW 300 khz  Mode Swesp
@ 1Pk Max @ 1Pk Max
M1l 1,93 dBm) M1l 13.55 dBm
2.4108533 GHz| 2.3658240 GHz|
20 d 20 d
10 dBrr 10 dBrr
0 dem J‘Y 0 dem
S ORI W) T Y| PR [ S acarlnnpllon st A A it ,\ MM
10 df 1 10 df
/ \ o
|
.20 deml \ 20 d !
7 5 ] y
y bt
i — i
| 20 30 dBM—4,, 3, 930 dam \L
40 d -40 di 2
- FRIPIPTIIS) TRRPRVPI PRTRTRRIN A G i n el WM
sod S0 d -
60 di -60 di
F1
|
CF 2.417 GHz 1001 pts Span 22.7895 MHz Start 2.31 GHz 8001 pts Stop 2.445 GHz
Marker Marker
Type | Ref | Trc | X-valua | Y-valua | Function__| Function Result | Type | Ref | Trc X-value | Y-valua | Function__| Function Result |
ML 1 2,4108533 GHz -1.93 dBm 1 1 2.365824 GHz -43.55 dBm
i Y

Spurious Emission 30MHz~3GHz Spurious Emission 2GHz~25GHz
Spectrum || spectrum o
Ref Level 20.00 dém  Offset 23,35 d8 & RBW 100 kHz Ref Level 20.00 dBm  Offset 23.35 dé & RBW 100 kHz
j» Att 10dB  SWT 29.7 ms @ VBW 300 kHz  Mode Sweep j» Att 10 dB SWT 230 ms & VBW 300 kHz  Mode Sweep
@ 1Pk View @ 1Pk View
Mi[1] 2.98 dBm)| Mi[1] 1.34 dBm)|
. 2.41610 GHz| . 2.4360 GHz|
o M2[1] 52.08 dbm| | 20 M2[1] 48.40 dBm
N 2.85480 GHz| 17.8610 GHz|
od 11
-10 dBr
200
30 dBM—1) 35,030 dem 1 -31.930 dBm
40 d
-sod I, ¥ b T " , e ““‘JF/J s DT Y] AP
ﬁﬂ}_t_”m RAETRSP SR TRS P ST Y APTITY RY STPPNTON PRSI puotunl| Nensecpan |y phins ~ [PV FYPEVER N TR N PP
=70 de =70 de
Start 30.0 MHz 501 pts Stop 3.0 GHz Start 2.0 GHz 501 pts Stop 25.0 GHz
Marker Marker
Type | Ref | Trc| X-value | Y-value | Funetion | Function Result | Type | Ref | Trc | X-value | Y-value | Funetion | Function Result |
M1 1 24161 GHz -2.98 dBm M1 1 2.436 GHz -4.34 dBm
M2 1 2,8548 GHz -52.88 dBm M2 1 17.861 GHz -48.40 dBm
L )| J L J{ J Snnnnnnsd v
TEL : 886-3-327-0868 Page Number 141 0f 144
FAX : 886-3-327-0855 Issue Date : Feb. 06, 2023
Report Template No.: BU5-FR15CWL AC MA Version 2.4 Report Version 1 02



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011-01C

Test Mode : 802.11ax HE20

Test Channel : 03 Full RU

100kHz PSD reference Level

Channel Plot

Spectrum ||| spectrum =
RefLevel 30.00 dém  Offset 23.35 0B w RBW 100 kHz RefLevel 30.00 dém  Offset £3.35 dB w RBW 100 kHz
o att 20d2 SWT  1.1ms @ VBW 300 kHz Mode Sweep o Att 20 B SWT 8ms @ VYBW 300 khz  Mode Swesp
@ 1Pk Max @ 1Pk Max
M1l 3.13 dBm M1l .11 dBm
2.4233635 GHz| 2.3698060 GHz|
20 d 20 d
10 dBrr 10 dBrr
M1
0 dom " 4 e Xx,,,‘ . 0 dom I
i I o v et L e O P et
1
10 dBm+ | 10d
i \
4
20 deyf - -20d ’
/ i
5 .
afﬂ . " D1 -26.870 dBm: 7 i
-3 . -30 ; \
40 d -40 di
L A W
1Y AT ATYRPTLRIF ) RITPHPUTINY RVNR TR VOTL NTRTTTY IR
60 di -60 di
F1
|
CF 2.422 GHz 1001 pts Span 22.749 MHz Start 2.31 GHz 8001 pts Stop 2.445 GHz
Marker Marker
Type | Ref | Trc | X-valua | Y-valua | Function__| Function Result | Type | Ref | Trc X-value | Y-valua | Function__| Function Result |
1 1 2.4233635 GHz 3.13 dBm ML 1 2.3609806 GHz -44.11 dBm
)il Y )
L L J

JL

Spurious Emission 30MHz~3GHz

Spurious Emission 2GHz~25GHz

Spectrum || spectrum o
RefLevel 20.00 dBm  Offset 23.35 d& @ RBW 100 kHz RefLevel 20.00 dem  Offset 23.35 dB & RBW 100 kHz
o Att 10dB  SWT  23.7ms @ VBW 300 kHz Mode Sweep o Att 10dB SWT 230 ms @ VBW 300 kHz _Mode Sweep
@ 1Pk View @ 1Pk View
Mi[1] 1.09 dBm Mi[1] 0.33 dBm
. 2.41610 GHz| . 2.4360 GHz|
10 M2[1] s4.01 dom] [0 M2[1] 48.53 dBm
e 2.97330 GHz| | i1 17.8610 GHz|
0 df i fa
-10 dBr 0 der
.20 di A0 d
D1 -26.870 den D1 -26.870 dBm
-30 di 0 di
40 d od
-50 di C " A0 0 d AR e ety e AP AP m,.rn.,‘,u\T T YTy -
e e y bt A Lo v A ! Rp—
T R T B Ry WAve RRY AR | o AL AR Ly painn L ™ W
60 der -60 dBr
70 di 70 di
Start 30.0 MHz 501 pts Stop 3.0 GHz Start 2.0 GHz 501 pts Stop 25.0 GHz
Marker’ Marker’
Type | Ref | Trc| X-value | Y-value | Funetion | Function Result | Type | Ref | Trc | X-value | Y-value | Funetion | Function Result |
ML 1 2.4161 GHz 1.00 dBm ML 1 2.436 GHz 0.33 dBm
M2 1 2,9733 GHz -54.31 dBm M2 1 17.861 GHz -48.53 dBm
il 1 il ]
L M J

TEL : 886-3-327-0868
FAX : 886-3-327-0855
Report Template No.: BU5-FR15CWL AC MA Version 2.4

Page Number 1 42 of 144

: Feb. 06, 2023
1 02

Issue Date
Report Version



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011-01C

Test Mode : 802.11ax HE20

Test Channel :

06 Full RU

100kHz PSD reference Level

Channel Plot

Spectrum

(=)

Ref Level 30.00 dBm
fo ALt 20 dg

Offsat 2335 d8 »
SWT

RBW 100 kHz

1ms & VBW 300 kHz Mode Sweep

M1[1]

6.16 dBm
2.4358423 GHz|

1 s S vilas o ol 1) .

Il
s

P

CF 2.437 GHz

1001 pts

Span 24.1395 MHz

Marker

X-value |

¥-value |__Function |

Function Result |

Type | Ref | Trc|
M1 1

2.4358423 GHz

6.16 dém

( ]

Spurious Emission 30MHz~3GHz

Spurious Emission 2GHz~25GHz

Spectrum [ spectrum o
RefLevel 20.00 cBm  Offset 23,35 d8 @ RBW 100 kHz ReflLevel 20.00 cBm  Offset 23,35 dB & RBW 100 kHz
o Att 10de  SWT  29.7ms @ VBW 300 kHz  Mode Sweep o Att 10de  SWT 230 ms @ VBW 300 kHz _Mode Sweep
@ 1Pk View @ 1Pk view
M1[1] 3.06 dBm| M1[1] 2.10 dBm|
.1 2.43390 GHz| .1 2.4360 GHz|
10 m2[1] - dBm }‘D‘ m2[1] -49.45 dBm
T 2.97330 GH2z| 6.9810 GHz|
0 dbm o[dBm
-10 d od
-20 dBm 0 dBm
D1 -23.840 dénr D1 -23.840 dénr
-30 di 0 d
40 df \ ~40 d
50 d f 1. 40 d y - -
[ X Iy bt e i T [P T AT AT IPPYZTIN NP
SPTVRURUNRPY FUTRRT ! S aV T TRTT T PRI WY TSV RIS SR e s tonfrt] AR A N Lt L»‘V-/‘w» e s Y ! P, W
Bl -60d
70 d -70 d
Start 30.0 MHz 501 pts Stop 3.0 GHz Start 2.0 GHz 501 pts Stop 25.0 GHz
Marker Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result | || _Type | ref | Trc | X-value | v-yalue | Function | Function Result
M1 1 2,4339 GHz 3,06 dBm ML 1 2,436 GHz 2.10 dém
Mz 1 2,9733 GHz -53.31 dém Mz 1 6.981 GHz -49.45 dBm
[ I ] [T ] SRRRRREN

[ ||

TEL : 886-3-327-0868
FAX : 886-3-327-0855
Report Template No.: BU5-FR15CWL AC MA Version 2.4

Page Number 1 43 of 144
Issue Date : Feb. 06, 2023
Report Version 1 02



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011-01C

Test Mode :

802.11ax HEZ20

Test Channel :

06 Partial RU 26/4

100kHz PSD reference Level

Channel Plot

Spectrum

(=)

Ref Level 30.00 dBm
fo ALt 20 dg

offsat
SWT

2335 d8 @ RBW
1ms @ VBW

100 kHz

300 kHz  Mode Sweep

M1[1]

11.82 dBm)|
2.4376273 GHz|

1

=i

T

1
T

L, f
Wi

W

Moy

CF 2.437 GHz

1001 pts

Span 24.1395 MHz

Marker

X-value |

¥-value |__Function |

Function Result |

Type | Ref | Trc|
ML 1 243762

73 GHz 11.82 dBm

]

Spurious Emission 30MHz~3GHz

Spurious Emission 2GHz~25GHz

Spectrum [ spectrum o
RefLevel 20.00 cBm  Offset 23,35 d8 @ RBW 100 kHz ReflLevel 20.00 cBm  Offset 23,35 dB & RBW 100 kHz
o Att 10d2  SWT  29.7 ms @ VBW 300 kHz _Mode Sweep o att 10de  SWT 230 ms @ VBW 300 kHz _Mode Sweep
@ 1Pk View @ 1Pk view
M1[1] M1 11.81 dBm)| M1[1] 9.76 dBm|
» 2.43980 GHz| (M1 2.4360 GHz|
10 m2[1] 544 dem| | 77 mM2[1] -48.70 dBm|
2.96150 GHz 17.8150 GHz
0 dbm o|dBm
-10d -jod
S5 dem—{1 -18.180 dem GdEm—]01 -18.180 dem;
-30 di f -30 di
40 d II 40 d
-%rﬁ'-;;")‘n\ APRTRTOTH EORYPRITH WP TEVISN RFVPHURE AT RUNTR PR ST YRR | JED :-mf— U I SEVRPR ATV TS Y Aheas A
70 d -70 d
Start 30.0 MHz 501 pts Stop 3.0 GHz Start 2.0 GHz 501 pts Stop 25.0 GHz
Marker Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result | || _Type | ref | Trc | X-value | v-yalue | Function | Function Result
M1 1 2,4398 GHz 11,81 dém M1 1 2.436 GHz $.76 dBm
Mz 1 2,9615 GHz -53.44 dBém Mz 1 17.815 GHz -48.70 dém
[ I ] [ [ TL ] SRRRRREN
TEL : 886-3-327-0868 Page Number 1 44 of 144
FAX : 886-3-327-0855 Issue Date : Feb. 06, 2023
Report Template No.: BU5-FR15CWL AC MA Version 2.4 Report Version 1 02





